



## **Test Report**

Page: 1 OF 2 Date: May 16<sup>th</sup>, 2016

### NanoShine Group Corp.

Product Description:	Non-coating Cylinder and Coating Cylinder
Product Submitted By	: NanoShine Group Corp
Date of Sample Receiv	red: February 16 <sup>th</sup> , 2016
Date of Testing:	April 14 <sup>th</sup> , 2016
Test Required:	Surface coating on the drag for a PVC cylinder
Reference Method:	ASCE Standard ASCE/SEI 7-10 Minimum Design Loads for Buildings and Other
	Structures
Test Equipment:	Atmospheric Boundary Layer Wind Tunnel
	Anemometer
	Force-moment sensor
Experimental Setup:	The experimental setup is shown in Figure 1. The leading edge of the test models
	was located at 2.8 m from the inlet of test section. The testing models were installed
	on the force-moment censor. Two side acrylic boards were installed. The distance
	between the edge of the cylinder and acrylic was 2.5 diameter of the PVC cylinder.



Figure 1. Experiment setup

To Next Page

This Test Report will be invalid, except in full. 此報告分離使用無效。

 
 NCKU ASTRC Wind Tunnel Lab 國立成功大學 航太科學研究中心 風洞實驗室

 No.2500, Sec. 1, Zhongzheng S. Rd., Guiren Dist., Tainan City 711, Taiwan (R.O.C.) 台南市歸仁區中正南路一段 2500 號 Tel: (886-6) 2392811

 Fax: (886-6) 2391915



## **Test Report**

Page: 2 OF 2 Date: May 16<sup>th</sup>, 2016

Test Result:

The result is shown in Table 1.

Table i Diag for a i ve cynnder with and without surface coating							
Wind speed	Dra	Dura un la stian					
	Non-coating	Coating	Drag reduction				
(m/s)	cylinder	cylinder	(%)				
8.1	5.87	5.69	3.0				
10.4	9.68	9.47	2.1				
14	17.68	17.35	1.8				
16	23.11	22.79	1.4				
18.1	29.16	28.76	1.4				

#### Table 1 Drag for a PVC cylinder with and without surface coating

End of Report

This Test Report will be invalid, except in full. 此報告分離使用無效。

NCKUASTRC Wind Tunnel Lab 國立成功大學 航太科學研究中心 風洞實驗室 No.2500, Sec. 1, Zhongzheng S. Rd., Guiren Dist., Tainan City 711, Taiwan (R.O.C.) 台南市歸仁區中正南路一段 2500 號 Tel: (886-6) 2392811 Fax: (886-6) 2391915



# Appendix 1

Page: i Date: May 16<sup>th</sup>, 2016

#### 1. Summary

This wind tunnel tests addressed the surface coating on the drag for a PVC cylinder, provided by NanoShine Group Corp. The test was conducted at the Atmospheric Boundary Layer Wind Tunnel (ABLWT), Architecture and Building Research Institute. The PVC cylinders were installed on the force-moment sensor in order to acquire the wind load at five constant wind speeds, namely 8.1 m/s, 10.4 m/s, 14 m/s, 16 m/s, and 18.1 m/s. Five repeated runs were conducted for a given wind speed. The results indicate that there is a 3.0% reduction for the drag of a PVC cylinder with surface coating at the speed of 8.1 m/s, in comparison with that of a non surface coating PVC cylinder.

#### 2. Testing Model

The diameter and height of the PVC cylinder were 0.232 m and 0.8 m, respectively. In order to prevent the wind from flowing into the cylinder, the top cross-section of the cylinder was tightly covered by acrylic.

#### 3. Facility and Instrumentation

#### 3.1 Wind tunnel

The tests were conducted at Atmospheric Boundary Layer Wind Tunnel (ABLWT), Architecture and Building Research Institute. There are a honeycomb and three screens, and the contraction ratio is 4.71. The constant-area test section is 2.6 m in height, 4 m in width and 36.5 m long. Turbulence intensity is approximately 0.3%.

#### 3.2 Anemometer

The wind speed was measured by rotating vane anemometer (OMEGA HHF 141). The calibration certificate is shown in Appendix 2.

#### 3.3 Force-moment sensor

The wind load was measure by force-moment sensor (JR3-75E20). The calibration certificate is shown in Appendix 3.

-To Next Page-

This Test Report will be invalid, except in full. 此報告分離使用無效。

NCKU ASTRC Wind Tunnel Lab 國立成功大學 航太科學研究中心 風洞實驗室 No.2500, Sec. 1, Zhongzheng S. Rd., Guiren Dist., Tainan City 711, Taiwan (R.O.C.) 台南市歸仁區中正南路一段 2500 號 Tel: (886-6) 2392811 Fax: (886-6) 2391915



# Appendix 1

Page: ii Date: May 16<sup>th</sup>, 2016

#### 4. Experimental Setup

The experimental setup is shown in Figure 1. The leading edge of the test models was located at 2.8 m from the inlet of test section. In Figure 2, the testing models were installed on the force-moment censor. Two side acrylic boards were installed. The distance between the edge of the cylinder and acrylic was 2.5 diameter of the PVC cylinder.



Figure A1 Installation of PVC cylinder

#### 5. Results

The results are summarized in Table A1. It can be seen that the drag for a PVC cylinder with surface coating is lower than that for a PVC cylinder without surface coating. The most drag reduction is 3.0% at the wind speed of 8.1 m/s.

Tuble TH Drug for a T + C cymach with and without barrace county						
Wind speed	D	Drag reduction				
	Non-coating	Coating	Drag reduction			
(m/s)	cylinder	cylinder	(%)			
8.1	5.87	5.69	3.0			
10.4	9.68	9.47	2.1			
14	17.68	17.35	1.9			
16	23.11	22.79	1.4			
18.1	29.16	28.76	1.4			

Table A1 Drag for a PVC cylinder with and without surface coating

-To Next Page-

This Test Report will be invalid, except in full. 此報告分離使用無效。

NCKUASTRC Wind Tunnel Lab 國立成功大學 航太科學研究中心 風洞實驗室 No.2500, Sec. 1, Zhongzheng S. Rd., Guiren Dist., Tainan City 711, Taiwan (R.O.C.) 台南市歸仁區中正南路一段 2500 號 Tel: (886-6) 2392811 Fax: (886-6) 2391915



## Appendix 2

Page: iii Date: May 16<sup>th</sup>, 2016

		OF CALIBRATION ACEABLE)
Ω		MEGA
Model Number:	HHF141	CERTIFICATE PRESENTED TO:
Instrument S/N#: _ Program Version:_	3.20	
Air Velocity (FPM):_	13-2-852	
Standard	As Sent	CALIBRATION EQUIPMENT: Pager Inst. Digital Anemometer:
300	296	Pacer Inst. Digital Anemometer: Model: DA400 Serial Number: 1014068 N/ST Traceable Cert. #2008120214714 Due: 05/2:5/2013
1000	995	Due: 05/25/2013
3000	3017	Airflow Technical Producta: Open Jet Wind Tunnel Calibrated to Doce 405-7-0154 Due: 06/11/2013
Temperature: 'C	or 'F	Fluke RTD Calibrator:
Standard	As Sent	Cert. #62069-1196144:1339409057 Due: 06/11/2013
0	/	Edgetech Hygrometer: Model: Dewplime II SN: 31122/141298MCR Cerl. #2073.410012 Due: C1/14/2014
50	-	Cert. #2013.410012 Due: 01/14/2014
100		AS SENT ACCURACY:
Rel. Humidity (SRH)	12	an units original design standards.
Standard	As Sent	Air Velocity: AP275/AP1275: +/-(1.% of reading + 1 digit) AP100/APT100: +/-(0.5% 58 + 0.75% reading + 1 digit)
	1	*/-[1.0% of reading + 1 digit] AP100/APT100:
		<u>Temperature:</u> +/-(0.3*C+0.2% reading *C)
		Relative Humidity: +/- 2.0 %RH
Бланияты ана Алананана по На Арлана калана бы так тако зара от алка-салана калана бы так тако зара от алка-салана каланана указывана отдек из 1235° 2 кал Им Оказатанска и 1235° 2 кал Им изатанска и 1235° 2 кал Им изатанска и 1235° 2 кал изатана жили и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал и 1235° 2 кал изатана и 1235° 2 кал изатана кали и 1235° 2 кал и 1235° 2 кали и 1235° 2 кал и 1235° 2 кали и 1235° 2 кал и 1235° 2 кал и 1235° 2 кал и 1235° 2 кали и 1235° 2 кал и 123° 2	al institutes of Standards Visio Institutes, Pervision inspirements of AlELINC2 (* 4708), Saara upon 94%, contribu- y re ris with Gambrand, 1 ins, etion frequency is 7 peak . Reaching contents rady, Derman readered a new Information contents and an institute of the second rady, Derman readered a new Information provides at the ore Information frequent ins-	and Technology (ABST), so to involve abandenti of mesorement, or readers company with MMP WELL-MSDED Guilty Meson. AMD 650. Its L 2046-1-1094 guilt AL Statistication are estimated at an ore incompany of the Are description and estimated at an initial state of the state of the state of the state of the initial state of the state of the state of the state of the initial state of the state of the state of the state of the initial state of the sta
Calibrated by: <u>Tech:</u> (3) <u>Date:</u> 2-24- Due Date: Feb 26, 26	3	omega Engimeering, Inc. 10 Box 4047 one Omega Drive, Stamford, CT 06907 USA imail: info@omega.com hone: 203-139-1660
		none: 203-339-1660

Figure A2 Calibration certificates of anemometer

-To Next Page-

This Test Report will be invalid, except in full. 此報告分離使用無效。

**NCKU ASTRC Wind Tunnel Lab 國立成功大學 航太科學研究中心 風洞實驗室** No.2500, Sec. 1, Zhongzheng S. Rd., Guiren Dist., Tainan City 711, Taiwan (R.O.C.) 台南市歸仁區中正南路一段 2500 號 Tel: (886-6) 2392811 Fax: (886-6) 2391915



## Appendix 3

Page: iv Date: May 16<sup>th</sup>, 2016

IF	23	FC		IOMENT				JR3, Inc. 22 Harter Avenue Woodland, CA 95776	
ti-Axis Load Cell Technologies							(530) 661-3677 Fax (530) 661-3701 e-mail: jr3@jr3.com		
		7	5E20A4-	1125-EF n	nFS 334	N			
			Serial	Number	3572				
			Anal	og calibra	tion				
				og oundra					
								1. 1.	
	-								
	Electrical			Sensor			Calibration		
Fx	Load Settings 315 N			Load Ratings		Loads used			
Fy	315		334 N		70.0 lbs				
Fz	630			334 N			70.0 lbs		
Mx		Nm	667 N		120.0 lbs				
My		Nm	63.6 Nm 63.6 Nm			455.0 in-lbs 455.0 in-lbs			
Mz		63 Nm		63.6 Nm		455.0 in-lbs			
0-111-11							-		
Calibratio	n Matrix:			on matrix a termine the			March	1	
36.5929	0.2069		-1.9833	-0.1037		(N and	-		
0.1724			0.0099	-2.0348	0.0795		Fx Voits	Barne and	
1.5202			-0.5367	-0.1993	-4.8031		Fy Voits Fz Voits		
0.0690	And the second		7.4566	0.0073	-0.1531		Mx Volts	1	
0.0093			-0.0051	7.0215	-0.0923		My Volts		
0.0073	0.0364		0.0465	0.0152	7.1161		Mz Volts	22	
o									
Sensor Ex Shunt Vol	tages:	-3.00							
Fx	Fy	Fz	Mx	My	Mz				
3.9569	3.8796	6.2123	5.7022	5.9657	5.2076				
Pin 1	Fx	Connector				Calibra	tion Date	22007200	
Pin 2	Fy	54321		Final Inspe	ection:		ation Matrix	240ct 295	
Pin 3	Fz	9876		r mar mapection.			rientation		
Pin 4	Mx	DE9S					(N and Nm)	7	
Pin 5	My						are Correct	~	
Pin 6	Mz						Correct	V	
Pin 7	+12V (12 t					Functi	onal Test	7	
Pin 8	-12V (12 to						tion Date	2013-10-24	
Pin 9 ·	COMMON					Inspec			

Figure A3 Calibration certificates of force-moment sensor

-End-

This Test Report will be invalid, except in full. 此報告分離使用無效。

NCKUASTRC Wind Tunnel Lab 國立成功大學 航太科學研究中心 風洞實驗室

No.2500, Sec. 1, Zhongzheng S. Rd., Guiren Dist., Tainan City 711, Taiwan (R.O.C.) 台南市歸仁區中正南路一段 2500 號 Tel: (886-6) 2392811 Fax: (886-6) 2391915